

Page: 1

Date: 05/12/23 at 9:07 AM

## Aqua Solutions, Inc. 6913 Highway 225 Deer Park, TX, 77536 281/479-2569

## **Certificate of Analysis / QC Results**

Customer PO #:

Customer PO # :				
Packaged Product:	U7690			
•		AGENT ACS CRYSTAL		
Test		Target/UOM	Range	Result
ASSAY OF MATERIAL		99.0 - 100.5%		99.52%
		%		
Sample ID				
Tested	05/12/23			
Tester	TBUR			
Recorded	05/12/23			
MELTING POINT		132 - 135 DEG C		133-134 DEG C
		DEG C		
Sample ID				
Tested	05/12/23			
Tester	TBUR			
Recorded	05/12/23			
NSOLUBLE MATTER		MAX 0.01%		0.004%
		%		
Sample ID				
Tested	05/12/23			
Tester	TBUR			
Recorded	05/12/23			
RESIDUE AFTER IGNITI	ON	MAX 0.01%		0.0055%
		%		
Sample ID				
Tested	05/12/23			
Tester	TBUR			
Recorded	05/12/23			
PPM CHLORIDE		MAX 5 PPM		<5 PPM
		PPM		
Sample ID				
Tested	05/12/23			
Tester	TBUR			
Recorded	05/12/23			
PERCENT SO4		MAX 0.001%		<0.001%
<del></del>		%SO4		
Sample ID				
Tested	05/12/23			
Tester	TBUR			
Recorded	05/12/23			
HEAVY METALS AS LEA		0.001	0.000 - 0.001	0.001
III_IALO AO LLI	(1. 5)	PPM	0.000	0.001
Sample ID				
Tested	05/12/23			
Tester	05/12/23 TBUR			
Recorded	05/12/23			
PERCENT IRON (FE)	00/12/20	MAX 0.001%		<0.01%
LITOLINI INON (FE)		%FE		<0.01/6
Sample ID		,oi L		
Tested	05/12/23			
Tester	05/12/23 TBUR			
Recorded	05/12/23			
necorded	03/12/23			

Page: 2

Date: 05/12/23 at 9:07 AM

## Aqua Solutions, Inc. 6913 Highway 225 Deer Park, TX, 77536 281/479-2569 Certificate of Analysis / QC Results

Customer PO #:

Lot # 312403 Made 05/04/23

**Quality Manager**